o % @
Manitowoc

Ice Machine Parts List for
Series 1-522 Models

IDO522A 1IYO524A
IDO523W 1'YO525W

i522 -1 Updated: 10/11



1522 CONTROL BOX

18a
2
14 3
— [ —
9
\ln Q
T 1
15
. @0
8
DESCRIPTION PART NO.
1 Control Board (for use with all voltages). . . . . ... . o 000008309
a. 8 amp Ceramic Fuse —Mounted on Control Board . ........ ... ... .. i e i 000009181
2 Refrigeration Service Valve Assembly . . . ... ... 83-7326-3
3 LUMINICE POWEr SUPPIY . . . ot K00424
4 Contactor
A. LA5VIB0 HzZ/Aph .o 20-0658-9
b. 208-230V/60 Hz/Iph. . . o o e 20-0659-9
5 Start Relay
. 1A5V/B0 HzZ/Lph) . . . e 20-0205-3
b. 208-230V/50-60 HZ/IPh) . . ..o 20-0792-3
6 Run Capacitor
A. LA5V/IB0 HZ/LIph) . . oo 20-1014-3
b. 208-230V/60 HzZ/Aph) . . . .o 000007675
C. 208-230V/50 HzZ/AIPh) . o oot 85-0400-3
7 Start Capacitor
A. LA5VIB0 HZ/LPh) . . o e 85-0577-3
b. 208-230V/50-60 HZ/LPh) . . ..o 85-0383-3
Miscellaneous — Brackets, Screws, etc.
8 CoNtrol BOAId BOX . . . oottt ittt e e e 000007927
9 Control Board BOX COVer . . . . ..o 000007928
10 Start ComMPONENTS BOX . . o e e 000008623
11 Start Components BoX TOP COVET . . . ..ot e e e e e e e e e 606968-1
12 Start Components BoX Side COVer. . . ...t e 000008620
13 Control Board Mounting SUPPOIS . . . . oottt i e et e e e e e e e e 43-0225-3
14  Capacitor Mounting Brackets . . . ... .. 50-0530-3
15  Screws, #10-24 X .50 GroUNG. . . . .. .ottt e e e e e 52-0216-9
A, Star WasSher. . o 55-7320-9
16 Screw, #10-24 X .50 . . ..ot 52-0206-9
17 LOCKWASNEIS . . o 55-7320-9
18 Control Box Bushings
A, 0.57-pack Of B ..o e 25-0218-9
b, 7 - pacK Of 4. . . 25-0001-9
C. L7 -pack Of 2 . .o e 25-0013-9
19 Control Box Wiring Harness (Not shown)
A. LA5/B0/L . oo 000007839
D, 23076071 . . . 000007840
C. 230/50 L . o ot 000007841
20 Compressor Compartment Wiring Harness (Notshown) . ....... ... . . . . . ., 20-0852-3
Updated: 9/11 i522 — 2



DESCRIPTION

1522 EVAPORATOR COMPARTMENT - COMMON COMPONENTS

1 Evaporator Assembly

a. Dice Cube

b. Half Dice Cube
2 Water Pump

a. 115V/60 Hz 1PH

b. 230V/60 Hz 1/3PH

c. 230/50/1

3 Water Level Probe
a. Wire, control box to probe (Not shown)
B, HOIAEr . .
c. Screw (Mount Water Level Probe Holder)
Ice Thickness Control Probe
Water Curtain (Not shown)
Water Distribution Tube Assembly
a. O-Rings (Back of Distribution Assembly)
Water Trough
Foodzone Seal Panel
Evaporator Top Filler Panel
a. Stainless Steel Clamp
b. Clamp Screw
Evaporator Top Frame Assembly
11  Water Diverter

a. Thumbscrew

© oo~ o olh

10

12
13
14
15
16

LCD Display

Touch Pad with Housing
LCD Wiring Harness (Not shown)
Touch Pad/Housing Mounting Bracket
Key Guard (Not shown)

Miscellaneous — Brackets, Screws, etc.

17

a. O-Ring
18
19
20

Screw, (Water Distribution Tube Mounting) Each

Screw, #12-16 x .687 Used to Mount Evaporator (Each)
Water Pump Base O-Ring
Water Pump Outlet O-Ring

i522 — 3

PART NO.

76-0287-9
76-0288-9

20-0767-9
20-0766-9
20-0765-9
000007052
000007099
000007053
52-0209-9
000008660
40-1118-9
76-0278-9
50-0464-9
40-0914-9
000007777
606538-9
606333-9
52-0209-9
76-0279-9
76-0221-3
53-0512-3
000006728
000008064
000007828
000006697
000006647

50-0479-9
50-0462-9
50-0461-9
50-0465-9
50-0467-9

Updated: 8/11



1522 REFRIGERATION COMPARTMENT — COMMON PARTS

11
15 14
S
)
0
2 5 ®
a0 —1
0)
8 2 12 16
19

DESCRIPTION PART NO.
1 Compressor

Q. LIBV/B0 HZ L Ph . e e e e 000003919

b, 208-230V/50-60 HzZ/L Ph . . . oo 000003920
2 Water Dump Valve (with bracket)

A LABVIBO HZ. . . oo 000001767

b, 208-230V/50-B0 HZ . . . . oo 000001768

C. MOUNLING BraCKet . . . . . oo e e e e e 605845-9

d. Dump Valve Tubing 3.25 INChES. . . .. .. e 44-2038-3
3 Harvest Valve

a. Harvest Valve Including 115V 60 Hz Electrical Coil . . . ... ...t e e e e 000007029

b. Harvest Valve 115V Coil Only DAnfOSS . .. .. ..ottt e e e e e e e 000005156

c. Harvest Valve Including 208/230V 50/60 Hz Electrical COil . . . ... ... . e e 000007028

d.  Harvest Valve 208/230V Coil Only DanfoSs . . . . . ..ottt e e e e e e e e 000005157
4 Water Inlet Valve

a.  Water Inlet Valve Including 115V/60 HZ COIil . . . .. ... . e e e e e 000007965

b.  Water Inlet Valve Including 208-230V/50-60 HzZ COll . . . .. ..ttt e e e e 000007966

C. Water Inlet Valve Bracket . . . . ... ... 000007594
5 EXPaNSION ValVe. . ..o e 76-0290-3

a.  Expansion Valve Body INSUIAtion BOOL. . . . . .. ..ottt e e e e e e e e 40-0036-3

b.  Expansion Valve Bulb INSUlation BOOT . . . . .. ... . e 40-0720-3
6 Thermistors With SPring CliPS . . . ..ot e e e e e e e 000008310
7 =T 89-3025-9
8 Magnetic Bin SWItCh . .. .. 000007710

A, WINNG HAINESS. . oot e e e e e e e 000007410
9 Air Assist

Q. LIV WIth BraCKets . . . .ot e e 000007222

D, 230V With BracKetS . . . . ..o 000007223

c.  Manifold Tee (Air Pump Tubing OULIEt) . . ... .ottt e e e e 40-1173-9

Ao BrACKeL. . . 000006489

€. NOZZIE 30-0145-3
10 UMM . K00424

A, LUMINICE BUID. . . . K00425

b, Luminice WINNG HAMESS . . . . .. oot e e e e e 000007409

c. Bulkhead Fitting 2.25” 000007990

d. Bulkhead Fitting 2.75" 000008269
11 Insulated Tube (vinyl tubing from distribution tube to water pump & dump valve) . . .. .. ... 000003404

A, Clamp 0.859/0.989 ID . . . ...ttt e e e 56-5060-3

b, Clamp 0.799/0.899 ID . . ...ttt ittt e e 56-5070-3
12 Vinyl Tubing 0.625 ID (dump valve to drain adapler). . . ... ..ottt e e e e e e e e 000001382

A INSUIALION . .o 603883-1

o O =T o o TP 56-5070-9
13 Manifold SEraiNer . . . . .. 000008364

. BraCKel. . .. 605857-1
14 High Pressure Cut-out (AUTO RESEL) . . . ... oot e e e e e e e e e e 20-0124-3
15 Fan CycCle CONMIOl . . . .. oottt e e e e e e e e e e 20-0126-3
Miscellaneous — Brackets, Screws, etc.
16 Water INIEet WING AQaDLer. . . . . oottt e e e e e e e e e e e e 87-0609-3

. Adapter Plastic FItting . . .. .. ..o e 13-6096-1
17 Water Inlet Valve TUDING . . . . ..o e e e e e e 40-1043-9

A EIDOW TUDE. . o 000000288
18 Connector Water INIEt VAIVE . . . . ... 13-6098-9
19 Water Drain WINgG AGaDTET . . . . . oottt et e e e et e e e e 87-0613-3
20 Compressor Mounting

A, BaSE . . 606026-9

D, RUDDEI GrOMMET . . .o 1 85-0306-9

G, SIBBVE . 85-0394-9

Ao Bl L 50-0481-9

e. Nut.................. 50-0482-9
21 Clamp, Expansion Valve Bulb 56-5052-9
22 COPPEr BUID SHTAD . . . . oottt e e e e e e e 30-0050-3
23 SCreW, #10-24 X 50 . . . oot 52-0206-9

T Refer to Cross Reference Guide

Updated: 10/11 i522 — 4



1522 REFRIGERATION COMPARTMENT — AIR-COOLED

1

DESCRIPTION PART NO.
L AN CONAENS T & vttt et 82-5212-9
2  Fan Motor

A. L15V/B0 HzZ . .. 24-1292-9

b. 208-230V/60 HZ 0r 230V/50 HzZ . . . . oo it e e e e e 24-1293-9
3 Ran Blade. . ... .. 24-1620-3
4 SpeEd NUL . ..o e e e 54-7507-3
Miscellaneous — Brackets, Screws, etc.
B RAaN Shroud . ... e 606168-9
6  Fan Motor BracKet . . ... o e 606186-9
7 Fan Motor MOUNtING SCrEW . . . . . oottt e e e e e e e e T 50-3358-9

a. Fan Motor Mounting Lockwasher . . . .. ... T 55-4510-9

b. Fan Motor Mounting Hexnut . . . . .. ... e T 54-2952-9
8 Fan Bracket Mounting

A, SCIEW . ottt e 50-3238-9

B, LOCKWASHET. . . . e T 55-4510-9

C. Flatwasher . ... . T 55-7305-9

d. RUBbEr WellnUt . . . ..o e e T 54-2955-9
9 Screw, #10-24 X 50 . . .. T 52-0206-9

T Refer to Cross Reference Guide

i522 - 5 Updated: 5/11



1522 REFRIGERATION COMPARTMENT — WATER-COOLED

5
e =
© P ]
2/ L4
O [)
3 =
6
9 4

DESCRIPTION PART NO.
L RECEIVEI . .o e e 12-0003-1
2 Water-cooled CoNENSEr . . ...t e e 000000046
3 Water Regulating Valve . ... ... ... e e 000007546

A Bracket .. ... 000007695
4 Condenser Water Drain Female Wing Adapter . .......... ... i 87-0608-3
Miscellaneous — Brackets, Screws, etc.
D RECEBIVEI SHTAP . . . vttt e 600054-1
6 EIDOW 3/8 MF X 3/8 MP T . .ottt 50-0215-9
T SCrew, #10-24 X .50 . . .. 52-0206-3
8 WaASKEr . . 55-7341-9
9  Base, Water Condenser/RECEIVEL . . ...t e e e 605865-9

T Refer to Cross Reference Guide

Updated: 5/11 i522 — 6



i522 PANELS

DESCRIPTION PART NO.
1 Left Side Panel . ... 000005217
2 Right Side Panel. . . . ... 000005215
3 TOP GOV . o o ittt et e e 000007768
4 Front Panel Assembly. . ... .. e 000006579
A, TOP ENACAD . . ..ot e 000006560
b. BOUOM ENACAP . . . . . oot e 000006565
5 FrONt TOP SUPP O . . o oot e 000007765
Mounting Screw Left Side 8-32 X L. . .. ...t e 50-0537-9
Mounting Screw Right Side 10-24 X.50 . . ... ..t 50-0509-9
6 Back Coupling Panel, Drain/Water Connection (Compressor Base) .. ... .. 606026-9
Air-Cooled Back Panels
7 Back Panel with Electrical Connection Box, Air-cooled Models . . . ... . 000008621
8 AN R Er L 30-0593-9
9 Air Baffle Assembly. . . ... 000007314
Water-Cooled Back Panels
10 Back Panel with Electrical Connection BOX, . . . . .. .ottt e e e e e 000008622
11 Back Coupling Panel, Water-Cooled . ... . e e e e e e 000008022
12 Drain FittiNg . . .. .o e 87-0608-3
Miscellaneous — Brackets, Screws, etc.
13 Front Panel LCD Frame . . .. ..ottt ettt e e e e e e e e e e e e 000007046
14 RIght/Left DOOr SCrEW. . . . . o ottt et e e e e e e e e e e e e e e e e e e e e e 50-0489-9
15  Bottom DOOr Frame . . .. 76-0282-9
a. Mounting Screw Left Side 8-32 X L PHIL . ... ... e 50-0537-9
b. Mounting Screw Right Side 10/24 x .50 PHIL. . ... ... . e e 52-0209-9
16 Door Catch Bracket (RHD) . . . .. ... e e 606236-9
a. Mounting Screw 8-32 X .50 Phil . ... .. e 50-2624-9
17 Left Door Pivot Leaf Hinge (Top or BOtOM) . . . . .. .o e e 30-0557-9
a. Mounting Screw 8-32 X L PHIL . . ... .o e e 50-0537-9
18 Left Top Channel. . ... 606864-9
19 Right Top Channel . ... e e e e e 607145-1
20  Left Corner POSt . . ..o 606293-9
21 Electrical Connection BoX COVer .. ...ttt e e e Included in Back Panel Assembly
22 Electrical Box on Rear of Ice Machine
A, BOX .. e e Included in Back Panel Assembly
b. Terminal Block 3 Pole . . . . . 20-0614-3
C. Groundscrew #10-24 X .50 . . . ..ot 52-0216-9

i522 — 7 Updated: 6/11



	Ice Machine Parts List for Series i-522 Models
	i522 CONTROL BOX
	i522 EVAPORATOR COMPARTMENT - COMMON COMPONENTS
	i522 REFRIGERATION COMPARTMENT – COMMON PARTS
	i522 REFRIGERATION COMPARTMENT – AIR-COOLED
	i522 REFRIGERATION COMPARTMENT – WATER-COOLED
	i522 PANELS


